

TEST REPORT

REVISED

Report No. : MAN:HL:1348004746-1

DATE : 16th June, 2022



SPINKS INDIA

PLOT NO. 135, PACE CITY-1, SECTOR-37
GURGAON-122001
INDIA

CONTACT PERSON : MS POOJA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	FARBAMAX: TOY INKS TX-201,202,203,301,302,303,400, 500,501,502, 503,504,601,602,101,900,901
LAB IDENTIFIED SAMPLE	INK
SAMPLE RECD ON	02/06/2022
TEST PERFORMING DATE	08/06/2022 TO 13/06/2022
MODIFIED DATE	16/06/2022

SUMMARY OF TEST RESULTS:

TEST REQUESTED	CONCLUSION
NABL ACCREDITED TESTS:	--
FOR COMPLIANCE WITH THE INDIAN STANDARD SAFETY OF TOYS	--
IS 9873 - Part-3: 2020 – Migration Of Certain Elements	PASS

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S)

Per Pro SGS India Pvt. Ltd.



SANDIP BHUSHAN (Technical Manager)

Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

REVISION REMARK: Report has been revised to change sample description and sample image as per customer request .

This Report cancels and supersedes the Report No 1348004746 Dated 13/06/2022 issued by SGS India

JOE No. : 2248802110

4947624

Page 1 of 3

Control No.: 1348506378

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

TEST REPORT

REVISED

Report No. : MAN:HL:1348004746-1

DATE : 16th June, 2022



TEST RESULTS:

1. Migration Of Certain Element :

Method: IS-9873-Part-3 :2020 (Analysis was performed by ICP-OES)

Elements	Result (mg/kg)	Detection Limit (mg/kg)	Requirement for Other than Modeling clay and Finger Paint (mg/kg)	Requirement for Modeling clay and Finger Paint (mg/kg)
Soluble Arsenic(As)	ND	10	≤25	≤25
Soluble Mercury(Hg)	ND	10	≤60	≤25
Soluble Selenium(Se)	ND	10	≤500	≤500
Soluble Chromium(Cr)	ND	10	≤60	≤25
Soluble Antimony(Sb)	ND	10	≤60	≤60
Soluble Cadmium(Cd)	ND	10	≤75	≤50
Soluble Lead(Pb)	ND	10	≤90	≤90
Soluble Barium(Ba)	ND	10	≤1000	≤250
Conclusion	Pass	--	--	--

Tested Item: FARBAMAX: TOY INKS TX-201,202,203,301,302,303,400, 500,501,502, 503,504,601,602,101,900,901

Remark:

- ≤ = Less than or equal to.
- ND=Not Detected.
- mg/kg= milligrams per kilogram of toy material
- Testing has been performed as per customer request.

This Report cancels and supersedes the Report No 1348004746 Dated 13/06/2022 issued by SGS India

JOE No. : 2248802110

4947624

Page 2 of 3

Control No.: 1348506378

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

Report No. : MAN:HL:1348004746-1

DATE : 16th June, 2022



Sample As Received



***** END OF REPORT*****

This Report cancels and supersedes the Report No 1348004746 Dated 13/06/2022 issued by SGS India

JOE No. : 2248802110

4947624

Page 3 of 3

Control No.: 1348506378

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.